Plazma Mk3 Limited PARTS LIST

1-S12605H 1-S13008H 1-S13012H

T ©m
Button Screw(Hex/M2.6x5/10pcs)
REVER(M2.6x5) (YT Z/10A)

Button Screw(Hex/M3x8/10pcs)
REVEZ(M3x8)( NV Z/10A)

" ©

Button Screw(Hex/M3x12/10pcs)
REVER(M3X12)(NYZZ/10A)

1-523006 |
©[ jum

[ Jrmm

1-S02608TPB

©)m

Flat Head Screw(Hex/M3x5/10pcs)
HZER(M3x5)(N\ YT Z/10A)

Cap Screw(M3x6/5pcs) Cap Screw(M3x8/5pcs) TP Bind Screw(M2.6x8/10pcs)
Fr v TER(M3%6/5A) Fr v TER(M3x8/5A) TP/NA Y FEZ(M2.6x8/10A)
1-533005H ___J1-S33008H 1-S33010H
FH FH

" ©pm

Flat Head Screw(Hex/M3x8/10pcs)
HSER(M3x8)(N\ Y7 Z/10A)

(©)

Flat Head Screw(Hex/M3x10/10pcs)
HSER(M3X10)(N\YZZ/10A)

m
[

Flat Head Screw(Hex/M3x12/10pcs)
HSERM3X12)(ANYZZ/10A)

1-553003 |
om

Set Screw(M3x3/10pcs)
v FEZ(M3x3/10A)

1-S53014
O (MM

Set Screw(M3x14/10pcs)
v FEZ(M3x14/10A)

1-S54004
©M

Set Screw(M4x4/10pcs)
tv FEX(M4x4/10A)

Nut(M2.6x3.0) Nylon (5pcs)
FvM26x3.0) FAO> (5A)

©H

Nut(M3x3.3) Nylon (5pcs)
FvhM3x33) F10> (5A)

1-E015 |
€

E-Ring(E1.5/10pcs)
EU>7(E15/10A)

1-£025 |
€

E-Ring(E2.5/10pcs)
EU25(E25/10A)

©

Washer(M2.6x7x0.5/10pcs)
7y —(M2.6x7x0.5/10A)

1-W300805

©)

Washer(M3x8x0.5/10pcs)
7v+-(M3x8x0.5/10A)

o

3x5mm Shim Set (0.1/0.2/0.3mm/10pcs)
3xsmm Lty M0.1/02/03mm/&10A)

6647

9
)

10x12mm Shim Set(0.1/0.2)4pcs
10x12mm < Lstzw 1(0.1/0.2) &4

BRGO07F

©l

Flange Bearing(3x6x2.5)2Pcs
TSV INT) Y (3x6x2.5)2 A

BRG022

Shield Bearing(6x10x3)2Pcs
=)V RANT) 27 (6x10x3)2 A4

BRG006

Shield Bearing(6x12x4) 2Pcs
2=V RRT 2T (6x12x4)2 A

ol

O-Ring(P2/Black) 10Pcs
025 (P2/75v%7)10A(SP18)

Silicone O-Ring(P2/Clear) 10Pcs
=)0 P27 T)0AN

ORGO03BK

ol

O-Ring(P3/Black)10Pcs
0U>7(P3/75v7)10A

EFW007-07
O

Steel Ball 1-8inch 16pcs
7 7R=Ib (184 >F/16pcs)

Snap Pin (10Pcs)
XS TEV(10Pcs)

Color Antenna (Black/4pcs)
AZ=TUTF BF vy T AN

Shock Gasket 10mm(4pcs)
22U HR Yk 10mm@A)

Silicone OIL #300(80cc)
1) F A1V #300 (80cc)

High Durability Ball Diff.Grease (10g)
BRAMR—IVTTJ1)Z(10g)

96441C

Sponge Tape(1x100x150)
ARV 7-7(1x100x150)

©0

4.8 Brass Ball (12pcs)
4875 ZR—IV (12BAY)

Bumper & Servo Saver (FANTOM EP-4WD)
INVIN—/H—RE—/\— (77>} L5 EP-4WD)

EF219S

| N R
!!l ocoo oI !’)|
© x3pcs (b} O x4pcs

Body Mount (FANTOM EP-4WD)
RIA—X TV (772 L EP-4WD)

Diff. Gear (FANTOM EP-4WD)
T 7FY (772 b LA EP-AWD)

oo0oo]

SS M3x3mm

Pinion Gear (21T-48P/Long/FANTOM EP-4WD)
EZA 2 FY (1T-48P/025 /77 b L\ EP-4WD)

EF238S

© x2pcs

(&) fmmm

® BH M2.6x8mm

@ BHM2.6x8mm  BH M3x8mm

Bumper & Servo Saver (FANTOM EP-4WD)

Servo Mount (FANTOM Ext)
INVIN=/H— R —/\— (77> b s EP-4WD)

H—RIVV N (T7VFLEXD

EF233S

© FH M2.6x10mm x4pcs

(0)(jmm

BS M3x8mm

©OH

M3 Nylon Nut

Rear Axle Mount (FANTOM Ext)
U T ORIV IV S (T72 b L Ext)

EF240S-01

[l T
P B, F, ° -
@0 [D]o @0 E-Ring E1.5x3pcs  P-2 O-Ring

Rear Shock Part (FANTOM Ext)
U a3y IN—Y (777 L Ext)

[ 906 © ©
°. P-2 O-Ring  x4pcs %ﬂl@xi}mm @ Dmmmm FH M3x8mm

HD Antenna Set (Silver/FANTOM Ext)
HD 7> 7Ftw b (ZIVIN—/7 7> b 5 Ext)

O

LW Wheel Nut (Silver /4pcs)
2RIy = AN

Front Axle (Silver) @ (b

78TOV (ZIVIN—)

ol I I )

© x2pcs O
€] I I ] ©x2pes E-Ring E2.5 x8pcs
O x2pcs

Front Wheel Shaft Set (2pcs)
TV rRA—Ib v T 2y FRA)

26



Plazma Mk3 Limited PARTS LIST

el

Front Wheel Hub (2pcs)
70OV FRA—=IVINTQA)

| —

Deck Post (Silver/4pcs)
TYERRN (ZIVIN—/4N)

(TN

NI CI] ” O

© x2pes O x2pcs O xdpcs
© (mmummmm () [Jmmmm ©F
O CSM2x16mm @ FHM2x10mm @100 N
x2pcs x2pcs M2 Liylon ut
Front Sus Arm Set (2pcs) Linkage Parts Set (Plazma) P
7OV MFRT =LY 2A) U —I)8—Y 1 b (Plazma)
EF253M

<) ¢

Rear A Bar Plate M
U AN=TL—MM

oL ) ©(m

® O CS M2.6x6mm x2pcs

Ball Diff Hub R (Silver 6mm)
R=ILTZNTR (VA= 6mm)

Ball Diff Hub L (Silver 6mm/FANTOM EP)
R—=ILTTINTL(Z)VIN—6mm/T 7> b Ls EP)

EFW007-04 EFW007S-05
o @o

CO

Gl cte

@ x2pcs 10x12mm x4pcs
O M25 ﬂ © M2.6x5x0.5mm
Nylon Nut x2pcs x6pcs

Ball Diff Small Parts (6mm/FANTOM EP)
R=IVT 7/ X—Y (6mm/ 77> b LsEP)

el

Ball Diff Wheel Bolt (Silver /2pcs )
R=l7 75A=IVRI 101 =N)

EFW007-06

1|
EFW007-04©

O© 1] erwoor-mi0
@D EFW007-04@

ca

EFW007-04®

EFW007S-01©

| o]

EFW007S-030®

EFW007S-05

EFWO007-06

EFW007S-03@
CSM2.6x6mmx2pcs

EFW007-071

EFW007-04@
M2.5 Nylon Nut x2pcs

©l

(O EFW007-07 x16pcs

@ Ball Diff.Grease

6mm Ball Diff.Set (Silver Carbon Shaft )
emm R— /LT 7ty b (ZIVIN—H—RTvTH)

Ol

BB 6x10x3mm x3pcs BB 6x12x4mm x2pcs

e

EFW007-04@ x2pcs

EFW007-04@
M2.6x5x0.5mm x6pcs

10x12mm x4pcs

EFW007S-01

I

EFW007S-010

EFW007S-04@

M2.5 Nylon Nut x2pcs

6mm Ball Diff Axle (Silver Carbon/FANTOM EP)
6mmAR—)LT 7w T (ZIVIN—= A=K/ 77 L EP)

E FW001 S Pressure Plate(2pcs) Ball Diff Spur Gear (71T-48P) Front Shock Spring (2pcs)
-~ ) TLyyv—T7L—kQA) R—ILF T RIN—F+ (71T-48P) 7O bavIR TV QN)
@

EFW014
oL ]
® x2pcs @l
C:K! ommp Ol 2o
G/ SS M3x3mm I |""'
0 x2pcs xpcs (a] o @ SC222-02B x2pcs
N ) o EF240S-01@
Wing (Silver/FANTOM EP/PLAZMA) Rear Adjust Shock Conversion (Gold/FANTOM Ext)
TAVY (DIVIN=IT 72+ INEP/ TS AR) UVREERZ Y N—2VN\—=YavF vy~ (d—IVR/ExD
EFW007S EFWO016 EFW017

Carbon Main Chassis (Plazma)
H=RYAA V% —(TFXR)

Cogeges) O

Carbon Rear Chassis Brace Set (Plazma)
A=KV vI—Da4 2 by b (T5XR)

Carbon Upper Plate (Plazma)
h=R/T9N=T 9% (T7AR)

EFB003

a-2 Non-Decoration Body (Plazma MK3/FANTOM EP)
a-2/>7AL—2aVRTA (FZAIMK3/ 77> b LA EP)

% —BN\—VERF L TWVRWAA—Y DB U T,
Z0HaE. RBN—YREDNTZATATVET,
Note that some parts are not sold as spare parts!

(=] kel

¥ ANRT[F T 3V IN—VERGIEWEBH 1 b ETEEEL,
Please see the website for spare & option parts prices.

www.kyosho.com [H]*

27



PLAZMA Mk3 Limited Option Parts List

EFB001

BW Spider Non-Decoration Body (FANTOM EP-4WD)
BWR/\AH— /7L —aVRT 4 (77 b EP-4WD)

EFB002

CRC2 Non-Decoration Body (FANTOM EP)
CRQ2 /7 AL —2avRT+ (777 MEP)

EFHO01BK /W

ORear x2pcs
BK/ Black
W/ White

©OFront x2pcs

Wheel (F&R 2pcs/FANTOM EP-4WD)
KA —IU (BF#%2A/ 77> b L EP-4WD)

EFTHO01BK /W
” 7

BK/Black
W/ White

Pre-Shaped Front Tire H38° (2pcs/FANTOM EP-4WD)
70 b2 AV H38 BEERAQAN/ 77 1 Ly EP-4WD)

EFTHOO5BK / W

BK /Black
W / White

Pre-Shaped Rear Tire L25° (2pcs/FANTOM EP4WD)

Y24V 125 BEERHQN 77> b Ly EP-4WD)

EFTH100W

X\

H38° x2pcs L25° x2pcs

Pre-Shaped Small Tire(H=38g45mm/L=25¢50mm)
IERA Y (AR E/H=38 p 45mm/L=25 ¢ 50mm)

Rear Shaft (FANTOM EP-4WD)
Y27 (772 L EP-4WD)

% [ @'
Rear Wheel Hub (FANTOM EP-4WD)
A RA—IVINT (77 Ly EP-4WD)

5585

G/ Gold

S/ Silver
LW Wheel Nut (4pcs/FANTOM EP)
BERA—)LF Vb @A/ 77 b LEP)

EFWO003BZ 6
Use with EFWO003B

Carbon Gear Diff. Axle (FANTOM EP-4WD)
H—RYFVYTITTIRIV(T7> b L EP-4WD)

EFW003B

SP Rear Wheel Hub L (Gold/FANTOM EP)
SP A RA—)VINT L(A—IVR/T 7> I\ EP)

Ride Height Adjust Plate (0.5mm/F&R4pcs/Ext)
BEIFETL— | (05mm/FTE4N/ 77> b s Ext)

EFW015

Wheel Wrench(5/5.5/12mm)
RA=ILL>F (5/5.5/12mm)

EFW019

SOFT <m = HARD
S M H

@ SILVER | @BLACK

Front Spring Set (S/M/H/2pcs)
70V A7) 254y MSIMHIZ2A)

©GOoLD

28

LE MANS 480 GOLD Brushless Motor 21.5T
V480 A—)UR TS5V LRAE—5—21.5T

PLAZMA Mk3 Limited Option Parts List

82262-100

Racing Sensor Cable(100mm)
L= —4—7)b(100mm)

37051B

\

’ 200mm

LE MANS 240S ESC (for Brushless/MAX13.5Turn)
JVR> 2405 ESC (75 L AF/MAX13.55—>)

82278

Mini Servo KS3031-04M All Metal Gear
I TH—RKS3031-04M #—)L A% LFittx

PINION GEAR

o

SS M3x3mm
Steel Aluminum
AF—Ib TV

PNGS4816 16T PNGA4819 19T
PNGS4817 17T PNGA4823 20T
PNGS4818 18T PNGA4824 221
PNGS4821 21T PNGA4825 25T
PNGS4822 22T R246-4826 26T
PNGS4823 23T PNGA4832 32T
PNGS4824 24T

PNGS4827 27T

Motor shaft length
E—E—IvTIDRE

Min.15mm ‘
|

I—

SPUR 71T el JX:¥:7:\q (o)

PINION CHART
21 3.38
22 323
23 3.09
24 2.96
25 2.84
26 273
27 263
28 254
29 2.45
30 237
31 2.29
32 222




PLAZMA Mk3 Limited Option Parts List
GAC0100D

GAB4202

GA-B-60C-4000-2S1P-HardCase-8
Gens ace LiPo 4000 & hL-— /w77 (60C/7.4V)

= 9

Charger Safeguard 2-6S Battery Protector
Gens ace LiPo/ \w ) =707 42—Q-6t)V/F7TER)

SPEED HOUSE 7.2V 22HV Ni-MH Battery
SPEED HOUSE 7.2V 22HV Ni-MH /\vv 7 1) —

71324B

o
=

-

SPEED HOUSE 7.2V 36HV Ni-MH Battery
SPEED HOUSE 7.2V 36HV Ni-MH /' 7 1) —

36231 |

SP Knife Edge Reamer
SPHFAT7TyI)——

36261B

KRF Stainless PC-Body Scissors Straight
KRF ATV LA RUART 4y R2— A L—F

36262B

KRF Stainless PC-Body Scissors Curve
KRF Z7 Y LA RUART 1 hy 2—Hh—7T

it
High Durability Ball Diff.Grease (10g)

EAMER—ILT 751 Z(109)

g

KANAI TOOL Hex Wrench Driver(1.5mm)
KANAITOOL 68 L > F RS A /3—(1.5mm)

20TC

KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)
KANAITOOL6/ L > F KA /\—Q20mm/F42 > 11— k)

YKWO025B

KANAI TOOL Hex Wrench Driver(2.5mm)
KANAITOOL 6f8 L > F K5 A /\—(2.5mm)

=

KANAI TOOL Box Driver(5.5mm)

KANAITOOL R &7 R K54 /3—(5.5mm) YKWO55BXB

g :

SIL0300-8 SIL0350-8B SIL0400-8B

o o

Silicone OIL #300(80cc) Silicone OIL #350(80cc) Silicone OIL #400(80cc)
21)A2F AL #300 (80cc) 1) 2A2F A ) #350 (80cc) ) AVAA )L #400 (80cc)

»

8

i

i
ab
i

SIL0450-8B SIL0500-8B SIL0550-8B
: i

Silicone OIL #450(80cc) Silicone OIL #500(80cc) Silicone OIL #550(80cc)
1)V F A ) #450 (80cc) )27 )b #500 (80cc) 2V FA)IV#5 50 (80cc)

(
18

e

29



